



Certificate of Analysis

Product Name : Z-COTE® LSA-UC 10KG Fibreboard
 boxes
 Vehicle : V53815
 Batch/Lot : IBWD2108
 Manuf.Date : Apr-21-2023

Inspection Certificate 3.1 according to EN 10204

Characteristic	Result	UOM	-----Specification-----	
			Minimum	Maximum
Identification A*-Pass current USP	PASS			
Identification B*-Pass current USP	PASS			
CARBONATE & COLOR* Pass current USP	PASS			
ALKALINITY* -Pass Current USP	PASS			
Fe & Other Heavy Metals* Pass USP method	PASS			
Loss on Ignition,*-USP method	0.48	%	-	1.00
As*-USP method:spec max 6	< 6			
PB* - Pass Current USP	PASS			
PB* -Test method ICP-OES	5.0	ppm	-	10.0
ASSAY* - USP method	101.3	%	98.0	102.0
Cd*-Test method ICP-OE	1.4	ppm	-	10.0
% Particle detected below 100 um *	0.0	%	-	0.0
Appearance -white powder	PASS			
NEXT INSPECTION DATE	-	Apr-20-2026		

Comments :

* Refers to ZnO prior to coating

Manufactured at:
 Romeoville, IL 60446

The information contained herein is based either on analytical tests of samples or on statistical process data; it is intended solely for purposes of comparison with the established specifications for the product. Warranties of the product are exclusively as set forth in the applicable contract documents.

THIS CERTIFICATE OF ANALYSIS HAS BEEN PRODUCED ELECTRONICALLY AND IS VALID WITHOUT A SIGNATURE.